For Husgvarna Parts Call 606-678-9623 or 606-561-4983

owners
manual

Model No.

95-1160-1
954 04 06-08R

BP 11

FRONT BUMPER

CAUTION:;
Read Rules for
Safe Operation
and Instructions
Carefully

* Assembly
e Repair Parts

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
RULES FOR SAFE OPERATIONS

A

Any power squipment can cause injury if operated

improperly or if the user does not understand how

to operate the equipment,

Exercise caution at all times, when using power

equipment.

1. Refer to your tractor owners manual for “’Rules
For Safe Operation.’’

LOOK FOR THIS SYMBOL TO POINT OUT
IMPORTANT SAFETY PRECAUTIONS, IT
MEANS - ATTENTION. BECOME ALERT,
YOUR SAFETY IS INVOLVED.

Your bumper carton contains parts listed below. The
hardware package contains parts shown in figure 1.
ldentify all parts and layout as shown in figure 1.

ASSEMBLY INSTRUCTIONS
TOOLS REQUIRED
(2) 9/16'° Open End of Box Wrench

CARTONS CONTENTS

1.
2.

#44741 Bumper (See figure 3)
Hardware Package (See figure 1)

—4 B BT (o[

@O ||| ol—s
e—3CGC G

F—'-*-@ @ *-——’L/

1.

Place plug on a work bench or solid table. Set
end of bumper onto plug until it rests on short
step on plug. Using even pressure, push down
on bumper until end of bumper slips over plug.
See figure 2. Repeat for other end of bumper.

BUMPE

PUSH DOWNI
WITH EVEN

PRESSURE
SHORT STEP

OR SOLID TABLE [;/L‘L___pwe

WORK BENCH
L =

FIGURE 1 — HARDWARE PACKAGE
REPAIR PARTS FOR MODEL 95-1160-1 FRONT

BUMPER
REF.
No. | PART NO. (QTY. DESCRIPTION
A | 150300 1 | Bumper
B 43062 4 | Hex Bolt 3/8 -16 x 1-1/2”°
Lg.
C 43015 4 | Hex Nut 3/8-16
D 43070 4 | Washer, 3/8"
E 43003 4 | Washer, Lock 3/8"”
F 44742 2 | Plug
G 23828 2 | Bumper Extension
Brackets
46749 1 | Owners Manual

NOTE
If your tractor is equipped with a heat
deflector assembled with caged nuts,
the caged nuts must be removed and
the heat deflector reinstalled with the
3/8’° hex bolts used to installed the
bumper.

CAUTION!

MUFFLER IS HOT1 MAKE SURE ENGINE HAS
COOLED DOWN BEFORE REMOVING OR
INSTALLING HEAT DEFLECTOR.

&

FIGURE 2

- NOTE

It may be necessary on some tractors
to extend the bumper forward for
hood clearance by using the bumper
extension brackets. Slide extension
brackets inside bumper mounting
tubes until hole B aligns with hole A.
See figure 3.

Assemble bumper to sides of tractor frame
using four 3/8"" x 1-1/2"" hex bolts and four 3/8”
flat washers. Secure loosely with four 3/8" lock
washers and four 3/8°' hex nuts as shown in
figure 3. Push bumper down to allow hood tilt
clearance. Tighten nuts securely.

EXTENSION BRACKETS
--(G)

OPTIONAL &
EXTENSION __i=
"C‘

DEFLECTOR '\ '\
(IF EQUIPPED) -3~ -

FIGURE 3
WWW.mymowerparts.com



